Page 1 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
1170 Engine Accessories

58
_ i
T,_ &
\ <t
\ m A
o m 4] /é \ /
/ / / I...I-“_II....W f) / /
.‘.a /r oo Y)/Wmdw%,ﬂ/, ,QN \/4..» ..---...M_, >,/
VV mwl.. A\_\ A u NRRRY 27/ / l’ g M-
\ /o /ev.?ﬁ/y A , , m % ?
s ; STV W N\ ¢
ARV TR \
0 \ T““nuuuuull ) SR T o
Y0 \% BT mmv \:
e\ o
/ % | h
; \ ;
..... . 1 \
/ B
/. © \,\ /6 i)
xumﬁu T * &N ~
?// /m..v / / n
5
/”WW--M ...... A\
) e wm— )
\ / “\ An.i..km; \
(“ y a

7/ —
3 HWWTL__ s \
= o [Ts)
mw \ 2\
/ _(mw
/fe
Iy “‘ A//
\ numm, ,\\ V///
\ \ “mm“ \ ////
o / A\
N \ //
@ \o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
1170 Engine Accessories

Page 2 of 34

Ref # Part Number

¢
<

S/P/F  Description

1 710-0227 1 /P Self-tapping Screw, #8-18 x .5
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
3  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
9  726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20 751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
25 746-1084 1 S  Throttle/Choke Cable (Industrial Plus Single)
26  751-0619 1 S  Exhaust Pipe (Industrial Plus Single)
27 751B213146 1 /P Casing Clamp
28  751-0617 1 S  Muffler, Single Inlet
29 712-0271 1 /P Hex Sems Nut, 1/4-20 (For starter cable)
30 721-0208 1 S  Exhaust Gasket (Industrial Plus Single)
31 732-0966 1 Extension Spring, .275 x 1.25

WWW.mymowerparts.com



Page 3 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
42" Cutting Deck Assembly

N

) \mR-!.iIMWﬂ,., P ,.R?A.@ IP—— \
\ N
\ \“ N\ W //
\ \ A/ / \ ””, /N/
AN \
g R - \w 7 A )
ARG “\\\\WWAAMMW o\ \
mm, s T T T ST T N.\\.mmwz - : ﬂm\ U@%ﬂﬁ /m /
2 e 7, : AN
/ AR\
§ \ N\ St
s v A\ A S
ﬂ. \ /w \ &)
—_ /780 \\77'4" U W— S
/ _%M \ 2
7N A
et 1L 2
(] %w , ’ﬂ.\. w\ q
\B\S 3
A * 7 N\ -
N m\\}ﬂ/f \ S \WWV/ S
0 — _nw 2 — l.m t —_— _rmv. 2 )
/ 1 %{ hY B A =
\\ \\ \ \ \ \\ \ N e -
\ \ \ \ \\ ;\\ y
o 3 & 8 w_ & 7/
o
-0 - nmm_\\
/! g
/ v

P
—

e
P
SN
7 (5
=
/
o>
O
(4]

1]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
42" Cutting Deck Assembly

Page 4 of 34

Ref#  Part Number Qty S/P/F  Description
1 16606 1 S  Retainer Hook
2 618-0574 1 S  Spindle Assembly, 5.75 Dia. w/ Fitting
756-0980 1 Pulley Only
3 683-0198D 1 S  42-inch Deck Shell
4  683-0254 1 S  Deck Adjustment Bracket w/ Weld Nut
5 710-0136 1 /P Hex Cap Screw, 1/4-20 x 1.75
6  710-0520 1 /P Hex Cap Screw, 1/4-20 x 1.5
7  710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
8 710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
9 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
10 710-1238 1 /P Hex Head Washer Screw, 5/16-18 x .875
11  710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75
12 710-3151 1 /P Hex Cap Screw, 5/8-18 x .875
13  712-0337 1 Hex Nut, 5/8-18
14  712-0417A 1 /P Hex Flange Nut, 5/8-18
15 712-0431 1 S Flange Lock Nut, 3/8-16
16  712-3004A 1 /P Flange Lock Nut, 5/16-18
17  712-3006 1 /P Hex Nut, 1/4-20
18  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
19 714-0470 1 S  Cotter Pin, 1/8 x 1.25
20 716-3020 1 S Internal Snap Ring
21  717-1553A 1 S  Deck Adjustment Gear
22  726-0233 1 /P Push Nut. .25 x .5
23  731-1032B 1 S  Side Discharge Chute Assembly
24  731-2486 1 S Belt Cover
25  732-0306 1 S  Compression Spring, .406 x .531 x 1.75
26  732-0470A 1 S  Extension Spring, .50 x 4.74
27  734-0973 1 /P Deck Wheel, 5 x 1.38
28  736-0105 1 /P Bell Washer, .401 x .87 x .063
29  736-0119 1 S  Lock Washer, 5/16
30 736-0158 1 S  Lock Washer, 5/8
31 736-0162 1 /P Flat Washer, .64 x 1.0 x .12
32 736-0270 1 /P Bell Washer, .265 x .75 x .062
33 738-0373 1 S  Shoulder Screw, .498 x 1.53
34  741-0524 1 S Bearing, .625x1.574 x .470
35 742-0616 1 S  Three-in-one Blade, Star Center, 21.23"
36 747-1116 1 /P Deck Release Pin
37 748-0331 1 S  Shoulder Spacer, .625 x .324
38  750-0932A 1 S  Spacer, .635x.88x1.72
39 731-2363 1 /P Mulch Plug
40  754-0498 1 S  Deck Belt
41  756-0627B 1 S Idler Pulley, 3.5
42  756-1202 1 Double Pulley, 5.0
43  783-1146A 1 S  Deck Skirt
44  710-0134 1 /P Carriage Screw, , 1/4-20 x .62
45  783-1291 1 S Idler Bracket
46  712-3087 1 /P Wing Nut, 1/4-20
47  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
48  753-0896 1 /P 42-inch Deck Assembly Complete (W/O Mulch

Kit)

WWW.mymowerparts.com



Page 5 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Carburetor & Head

WWW.mymowerparts.com

3 B
\“nnmw/. mv,
2 (C2/ \
3 % ” /
_i.xm \ u,.u.mmm,,m,.wm“. N = R ./fv
o\ ——— N oo np. <
my i J - D 0
2 > T & @O
_ A- llII ﬂ/r : Vf. ' —. \ M.MHMHWM I
) RN X e &£
e fmn”mmwwm.w k\ ) “\ e . ._J,, l.._.u _ A%WMN}.\
w0 { mm.r.uuﬁnnuunmm\. m‘muw.imuuuuuu,m._wwv _ //w.w\ —
) \“ / ,/ \J?i- v/ m _ ol
\“\ 7 T 7) |3 <
_\mmﬂuuHHHHHHHHHIMMV \ \
A . (O w\: e ————————
I C™N mmm-wz “m%“muw\\ -
) = A\ um\m@ ;‘a; = ) o mw o
o N R X = -3 & Ry s
X o) B 2 e ey 8 2
_— mﬂ./ < Amﬁum e \ =t mmv w
il RN iz o GRS ,_ i ey
w“w ﬂ ~= h‘n V T ' J,_ W0 mw
, JI/MHW mrmwmn ,n.-w o) h _ MUM%W.
\=— 2] |t
\,Muwmmnnwmwm,mwu.. o - <t M“ _ o b
L A B 3 . bl B - | £
/ ny 2 N NN N ﬁww e o |
YA - A\ e . T -
5 (& \ W N @ h,w . heE uéL
e NN AN o ) e |8
P \)\ |||||||| ) N N Q yore—en ) Op o 4 .
Zm.wWMMMHMw “\ //f //f ¥ /”/ l\ A nl_ mﬁ_w AWWWMM\ l. \kﬂwmm//// ,.mm,.
/N ¢ N\ foo) © ™ | (557 \ 8
=\ / \m\ / v /7 N Afi.w\ = w /””/ w9
© / / =\ N\ &l g @ o= \ 2
= =\ N _ Np e o= @ % O -
_ \\ m\ A \\ |1\...\Nm 5 /, /ﬂ, ™) 10 - \mw,/ Im... nww
™ A_m.luwwnmuﬁun.mv\\m hmm o v // ,U”/ ) \W\\\.Jv ) B Ln,"
\Ww - lo " / /y A Pu\ww\ 3 5
@ W \ 2y 2Z
mmw M . \ . 0 =g
} e )\ ~ =
=) \‘ \ =d L
a‘.‘. ) Av.}m,, \\ W \\ / \\/
N N o/ ”/ -
AN % v £ ([
? v 2\ N
, — w , IR o
ol el | @ &
o~ & M~ (< /
ol & 3] e pNL
©w e A )
- 0 o~
o~




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Carburetor & Head

Page 6 of 34

Ref#  Part Number Qty S/P/F  Description
1 BS-690188 1 S  Cylinder Head
2 BS-691843 1 /P Valve Cap
3 BS-691279 1 /P Valve Spring
4  BS-495856 1 S  Exhaust Valve
5 BS-691752 1 S  Valve Retainer
6 BS-495857 1 S Intake Valve
7  BS-690968 1 /P Valve Seal
8 BS-692410 1 S  Cylinder Head Gasket
9 BS-692138 1 O-Ring Seal (Intake Manifold)
10 BS-272475 1 S  Rocker Cover Gasket
11 BS-690822 1 /P Push Rod Guide
12 BS-691095 1 /P Stud (Rocker Arm)
13 BS-691751 1 /P Rocker Arm
14  BS-691986 1 /P Rocker Arm Adjuster
15 BS-691909 1 /P Sparkplug Boot
16 BS-692003 1 /P Pushrod (Intake)
17 BS-692011 1 /P Pushrod (Exhaust)
18 BS-690564 1 Valve Tappet
19  759-3336 1 /P Sparkplug
20 BS-690360 1 /P Screw (Cylinder Head)
21 BS-692492 1 S Rocker Arm Cover
22 BS-691148 1 Screw (Intake Manifold)
23  BS-272475 1 S  Rocker Cover Gasket
24  BS-690960 1 S  Screw (Rocker Arm Cover)
25 BS-495931 1 S  Choke Shaft Kit (LMT 153, 154)
26 BS-692344 1 Choke Valve (LMT 153, 154)
27 BS-690802 1 /P Spring/Seal Assy (Choke A Matic)
28 BS-690194 1 S  Carburetor
29 BS-494379 1 S  Throttle Shaft Kit
30 BS-691750 1 Throttle Valve
31 BS-691636 1 /P Screw (Throttle Valve)
32 BS-691326 1 /P Throttle Shaft Seal
33 BS-690602 1 Throttle Shaft Bushing
34 BS-690372 1 S  Screw (Drive Cap)
35 BS-495097 1 S  Choke Shaft Kit (LMT 155, 156)
36 BS-690464 1 Choke Valve (LMT 155, 156)
37 BS-691636 1 /P Screw (Choke Valve)
38 BS-690801 1 Spring/Seal Assy (LMT 155, 156)
39 BS-494381 1 /P Carburetor Float
40 BS-690525 1 /P Float Hinge Pin
41  BS-495933 1 /P Float Bowl
42  BS-281165 1 S  Float Bowl Gasket
43  BS-692255 1 /P Sealing Washer
44  BS-495800 1 Idle Speed Kit
45  BS-498030 1 Idle Mixture Kit
46  BS-691333 1 /P Limiter Cap
47  BS-692408 1 /P Main Jet (Standard)
BS-692411 1 /P Main Jet (High Altitude)
48 BS-690577 1 /P Inlet Seat (Gravity Feed)
BS-691780 1 /P Inlet Seat (Pump Feed)
49  BS-695005 1 Welch Plug
50 BS-692317 1 Hose Connector
51

S23155 |\, MymovPer Farsenrre



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H
Carburetor & Head

Page 7 of 34

Ref#  Part Number Qty S/P/F  Description
52 BS-692412 1 /P Carburetor Nozzle
53 BS-695005 1 Welch Plug
54 BS-692137 1 /P Intake Gasket
55 BS-690193 1 Intake Manifold
56 BS-690958 1 /P Nut (Carburetor)
57 BS-690227 1 Stud (Carburetor)
58 BS-497672 1 S  Fuel Solenoid
59 BS-692037 1 /P Wiring Harness
60 BS-691335 1 Wire Clip

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 34

1170 S/N 11010H - 1H311H

&
/ mev
o | \\ 62 A
\\ /oo
PR I
A \\_2_ \
74
va\m\ ;
ae e,
R \
. ¥
- /
L X > .m,mm TN
\ . g mv - MV 2 f .\W. ﬂHAV O
g g3 8T ! A vmmf-,w, 7 S
® © o« Ry MW, L \\ An La\\” \ N\ ® % d
N » \\ < N < 7 “uh a4 “hv /w )
/ e, / ! /\ 7 /
\ / M/ >\ \ m ' v ’ \ / / +
/ &. // // Au er \ A\NW // ”, /, o) w
OO\ N / ““mm@, N TN >,
/A \ & /mm / A ;Mﬂ W\ % a 8 o
AN W oo @
Y ENR BN /V 5 ,U/ \ N\ P O
2 V \y v 2 O NN 4 Nv / \ W
/ & NN g
£ \ \ |\ m \ \ N - V& /a : o @)
\‘ ._. Av 5‘ \‘ﬁ ..\w ] ..bru Mw ‘). / ,,r.. ] -V 8,... o .om/ / wmw WW\ \“\ 7, 10~ a, § \\ m
VoRw. YA BT 4 >
/ / { \ m o0 ¢ nm, W ! m
@\\.A N\ An.mu\\ 7 2 J“.-- aul -
oA, ) /‘uwmwmww@..\mm-m e e e “ .
\Y/ I A
% .,,‘.......... -K\\ ‘Mo N N\ ---lw ‘
B R e e e e el A mepﬁur.:.-
m m ,,., ‘w \“m\ m,\“m ay m«r 2 \»\ Fs
\\ \ \ ‘ I/ N N um w\ \m
= T T T T T e R s S m \./,
@ N\. N\ Y& “\“\ ...y../ \ \ p A & NN
(D) \ /4 X\ \ ) ..LW\\\L
1/ o/ - ,
w \“\ \MA |
V /LY AN »
= /4 \\\ % | Y // /
..n_Lu \rm— e, “.AN‘...W \ L. Ml,..,||......||......... R /// /
0 \-..l .“\. |||||||V%- TTTrremTrTtYT ot T T ) ) i \ ; ,W -l \ ' A././_/nu, \\
QVU,. / Y4 / /S / \ / / \ p R yW \,, & VN i
% Y/ R S S . - S——
& AN

(W



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H Page 9 of 34
Drive System & Rear Wheels

Ref#  Part Number Qty S/P/F  Description
1 783-1015 1 S  Shift Lever Support
2 17840 1 S  Transaxle Mounting Bracket
3 618-0551 1 S  Single-speed Transmission Assembly
4  631-0009 1 S  Shifter Knob
5 647-0045 1 Shift Lever
6 656-0048 1 S  Variable-speed Pulley Assembly
7  656-0051A 1 /P Transmission Pulley, 8.5 x .5-36
8 683-0251 1 Double-idler Bracket
9 710-0176 1 /P Hex Cap Screw, 5/16-18 x 2.75
10 710-0227 1 /P Self-tapping Screw, #8-18 x .5
11  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
12 736-0272 1 S  Flat Washer, .51 x 1.0 x .060
13  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
14  710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
15 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
16  711-0677 1 S Ferrule, 5/16-18
17  712-0241 1 /P Hex Nut, 3/8-24
18 712-0378 1 /P Hex Nut, 7/16-20
19 712-0431 1 S  Flange Lock Nut, 3/8-16
20 712-3017 1 S  Hex Nut, 3/8-16
21  712-3004A 1 /P Flange Lock Nut, 5/16-18
22  712-3008 1 S Jam Nut, 3/8-16
23 714-0111 1 S  Cotter Pin
24  714-0149B 1 S Internal Cotter Pin
25 723-3018 1 S Ball Joint
26  725-1644 1 Short Spring Switch
27  726-0320 1 S  Insulator Nut Plate
28 732-0384 1 S  Extension Spring, .62 Dia. x 6.12
29  732-0525 1 Compression Spring Clip
30 732-0716 1 S  Extension Spring, .59 OD x 4
31 732-0963 1 Extension Spring, .50 Dia. x 6.37 (hooks to
flange, 783-0650, in frame)
32  736-0105 1 /P Bell Washer, .401 x .87 x .063
33  736-0140 1 S  Flat Washer, .385 x .62 x .063
34  736-0169 1 S  Lock Washer, 3/8
?35  736-3008 1 S  Flat Washer, .344 x .750 x .120
36  736-0407 1 Bell Washer, .45 x 1.0 x .602
37 736-3010 1 /P Flat Washer, .407 x .812 x .135
38 738-0322 1 S  Shoulder Screw, .625 x .217
39 747-1122 1 Brake Rod
40  747-1123A 1 /P Belt Guard
41 747-1127 1 Idler Adjustment Rod, 3/8
42  747-1285 1 Shift Rod
43  711-0736 1 /P Adjustment Ferrule, 1/4-20 x 1.0
44  738-0372 1 S  Shoulder Spacer, .38 ID
45  754-0467 1 S  Lower Drive Belt
46  754-0468 1 S  Upper Drive Belt
47  756-0981 1 S Flatlidler, 2.75 OD
48  783-1016B 1 /P Speed Control Rod Bracket
49  783-0667B 1 Transmission Torque Bracket
50 783-0669 1 S Idler Bracket
51  736-0430 1 Flat Washer, .350 x 1.59 x .062

WWW. mymower parts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Drive System & Rear Wheels

Page 10 of 34

Ref#  Part Number Qty S/P/F  Description
52  647-0031 1 S  Brake Control Assembly
53 647-0032 1 S  Speed Control Assembly
54  683-0266 1 Drive Pedal Assembly
55  714-0470 1 S  Cotter Pin, 1/8 x 1.25
56 711-0736 1 /P Ferrule, 1/4-20
57 711-1363 1 Pin, 3/8-16 x 2.43
58  714-0104 1 S  Cotter Pin
59  732-0437 1 Compression Spring, .34 OD x 1.0
60  732-0955 1 Extension Spring, .50 OD x 1.41
61  735-0662 1 Drive Pedal Pad
62  735-3049 1 S  Brake Pedal Pad
63 736-0142 1 S Flat Washer, .281 x .5 x .063
64  736-0187 1 /P Flat Washer, .64 x 1.24 x .06
65 736-0204 1 /P Flat Washer, .344 x .062 x .03
66  738-0155 1 S  Shoulder Screw, .437 x 1.62
67  738-0507B 1 S  Shoulder Screw, .5 x .434
68  741-0225 1 S  Hex Flange Bearing
69  741-3065A 1 S  Split Hex Flange Bearing
70  747-1137 1 Cruise Control Rod
71  747-1138 1 Brake Lock Control Rod
72  748-0413 1 Cruise Latch
73  736-0275 1 S  Flat Washer, .344 x .688 x .065
74  783-0653D 1 S  Stearing Support Bracket
75  783-0732 1 S  Drive Lockout Bracket
76  783-0773 1 Brake Pedal
77  783-0780A 1 S  Neutral Return Bracket
78  683-0304 1 S  Lower Frame Assembly
79  783-1031A 1 Hitch Plate
80  736-0242 1 /P Bell Washer, .34 x .872
81  710-0627 1 /P Hex Cap Screw, 5/16-24 x .75
82 634-0104 1 Wheel Assembly Complete, 20 x 8 x 8
82 634-0070 1 /P Rim Only Not Shown
82  734-0255 1 S AirValve Not Shown
82  734-1730 1 Tire Only, 20 x 8 x 8, Square Shoulder Not
Shown
83  731-2290A 1 /P Hub Cap
84  710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
85  750-0556 1 Spacer
86  710-0650 1 /P Self-tapping Screw, 5/16-18 x .875
87  710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75
88  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
OEM-190-916 1 S Tire Chains For 20 x 10 x 8 tire (must be used

on this model); Not Shown

WWW.mymowerparts.com



Page 11 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Engine

N
B>
AN | 5 8 9 |
Ln..l. |
- // W
@f{w A.MM.\ “ u Al | mw_ R
T v \@w J“vﬁunmn —— , @ Awmm/ “““\ \.m
>» ,N/ 5o @ N m) e/ \ \\ﬁu
a .\\MNT AA u\LW// /M“W AmW\\\ hu\HuuuHH\\\ u
J C o) | ® o
23 = SV
i - “w A
o e
™ ¢ R
e ! U - . , /ih_.iﬂnz .ﬁw =~ T &.
NU%IU //V MAW . .u/ ﬁWUM NJ.\ Tl mw hm QAM_»\Lb\HW, Mﬁi MMHHrmu V
S\ \ \ %/ ) ) = mw
e ”ﬂ /V N m 0 mw x @mmﬁ, _,mW \\.uv 7
(R TII o 5 7 SNBSS
W/ // WW[ \Av\A M we | EBF.W WMMOHMWMN\_\LIHH
e S S N
el ) 7
< I /.Q V. m,mmm)/ / /
N, NN A 10
NS
) pe) / =74 \ L
| ™ .
¥, ,
s " o
//. //Jmumv ) .".,J W
) BN SRR
& R mm—)) ”
& ® mm,\ﬁ\\w\
S 7/ ~
=T ) & S0
A - Gz g
& - = A e v ~
\ \W\\ \:;Nm,w ||||| .__“Amp\\\\ y
\\ \ \\\mﬂ/ N ;v (I Wl....lr o0 FVWH““NMEHMMWF
; / w.“_ 7% —— . ™ wm\annnupf
@ /& & ST R 77,
| [ MUA % AN 7 _ﬁ mnm\mmmw_
| Sy ) VRN = WA\
Al ) ) s & WA | 5] T 7
:AV,: v | B &t L s j/\ R [32] ~
_— ,r/ \ V&!EEE\ 1 K%M //’N;WMH IIFW / _ _\nﬂ _NAA\‘AN// V/L- " “nﬂ-.w
-4 (8] _ m " U” . V / //’ N i isvimtev st im——y
: | A,wwr |||||||||| wunﬂ,wwz ™ ) =g ﬁmmmw./ 7 N\I.w_
[ / TTTIIIT
e WaRY =), \ & 6T,
Ammwm {f AN R AN AN sz ) /
T N 5/ ,@/@/ \ % h A
\» N\ /”“””/ /w W TN @t =]
Nn,v [Te) , o /WWIM vu | Awt V M..!Aﬁﬂﬁﬂﬂﬂﬂh)
o ™ ™ o =/ N VW
o HHHHHHHHHI
(A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Engine

Page 12 of 34

41  BS-690189
42  BS-692410

Ref#  Part Number Qty S/P/F  Description
1 BS-399265 1 /P Bushing/Seal Kit (Magneto Side)
2 BS-391086 1 S Oil Seal
3 BS-691328 1 /P Breather Tube
4  BS-495735 1 /P Breather Assembly
5 BS-27803 1 S  Breather Gasket
6 BS-691666 1 /P Screw (Breather Assembly)
7 BS-690180 1 Label Kit
8 1 Owner's Manual
9 BS-690499 1 Cylinder Shield

10 BS-690156 1 Cylinder Assembly

11 BS-691239 1 /P Counterweight Pin

12 BS-690959 1 /P Locating Pin

13 BS-491986 1 /P Governor Crank Bushing

14  BS-692407 1 /P Governor Shaft Seal

15 BS-691003 1 /P Screw (Cylinder Shield)

16 BS-222698 1 S  Flywheel Key

17 BS-693450 1 S  Camshaft

18 BS-693784 1 Pump Shaft

19 BS-690136 1 Crankshaft

20 BS-691284 1 /P Timing Gear

21 BS-691639 1 Timing Key

22 BS-691968 1 /P Governor/QOil Slinger

23 BS-691714 1 Counterweight Link

24  BS-691096 1 Screw (Counterweight)

25 BS-498319 1 Piston Pin (Standard)
BS-498320 1 Piston Pin (.005 O.S.)

26 BS-691299 1 /P Piston Pin Lock

27 BS-692423 1 Counterweight

28 BS-691239 1 /P Counterweight Pin

29 BS-692419 1 Connecting Rod (Standard)
BS-692420 1 Connecting Rod (.020 O.S.)

30 BS-692852 1 S  Screw (Connecting Rod)

31 BS-692271 1 Piston Assembly (Standard)
BS-692272 1 Piston Assembly (.010 O.S.)
BS-692273 1 Piston Assembly (.020 O.S.)
BS-692274 1 Piston Assembly (.030 O.S.)

32 BS-690162 1 S Ring Set (Standard)
BS-690164 1 Ring Set (.010 O.S.)
BS-690166 1 Ring Set (.020 O.S.)
BS-690168 1 Ring Set (.020 O.S.)

33  BS-490666 1 Bushing/Seal Kit (PTO Side)

34 BS-291675 1 S Oil Seal

35 BS-693582 1 Engine Sump

36 BS-692226 1 /P Crankcase Gasket (.015 Thick, Std)
BS-692406 1 /P Crankcase Gasket (.005 Thick)
BS-692405 1 /P Crankcase Gasket (.009 Thick)

37 BS-690770 1 Oil Pump Screen

38 BS-690528 1 /P Oil Pump Tube

39 BS-691680 1 /P Oil Drain Plug

40 BS-692125 1 /P Screw (Engine Sump)

1
1

Engine Gasket Set
Cylinder Head Gasket

43 BS-691917 WWW. mymowerﬁwmaeaner Base)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Page 13 of 34

Engine

Ref#  Part Number Qty S/P/F  Description
44  BS-692137 1 /P Intake Gasket
45 BS-692138 1 O-Ring Seal (Intake Manifold)
46  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
47  BS-281370 1 S  Dipstick Tube Seal
48 BS-690968 1 /P Valve Seal
49  BS-691317 1 Oil Adapter Gasket
50 BS-272475 1 S  Rocker Cover Gasket
51 BS-691870 1 /P Dipstick/Tube Seal

BS-692707 1 S  Short Block

WWW.mymowerparts.com



Page 14 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Engine Accessories

[ T
@

AR
- ..{Ammmmmw

St )

A2
(5
MWV

[#2] “MH o
-
{
¥ 4]
£a5eL,
i)
1)
5
//
\
/
\“\
g
ay
&
s
o
AT
PN e T
PARV A v o RS
77N [ (B2
\\ \\ / wm.mm_ /ﬁi.x/
A|l; // o ///,y
/MW / MPVW
2 XY
N .
& r.yuu\w. ..... A Aﬂm //
& - _\w /mfw/
s ,ﬂﬁumwwv ruuuu
)
(32

g

m_

-.IMNMWW

™

e m.uriuu. =

[+ 3
-~

(<]
o

Mt

aB
oy |
o)

s
5]

\
/n

\
I
A%A.\W@m
\

,/r y

s

L=

B

= 1]
™

)

7 S |0
@ AAGMW%@/Y 4 o |
NN T
B o)\ /ﬁry Vw y/_lmmm_‘
Aﬂ AN ﬁ/m N &2
/rmvl\v // fr &v \m | w 0
V4
V4
: :
AN =
9 M--/ \ Q
e ﬁﬁ?/ \ A &)
MMJV Eh) — S
......... 2 U £
i @
L %
0y o
_nmwva rm@ -/ ”W
@ o m
< P
[14] . m
el =
[e,e] ,
“wy
A -3 , W

JPe="

[o»]

[F¢]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H

Engine Accessories

Page 15 of 34

Ref#  Part Number Qty S/P/F  Description
1 BS-691693 1 /P Screw (Control Bracket)
2 BS-694042 1 /P Control Bracket
3 BS-692208 1 S  Governor Spring
4 BS-690661 1 /P Screw (Remote Choke Stop)
5 BS-693675 1 Screw (Remote Choke Stop)
6 BS-692012 1 /P Governor Crank
7 BS-691691 1 Washer (Governor Crank)
8 BS-691620 1 S  Cotter Pin
9 BS-691374 1 Governor Control Lever
10 BS-691251 1 Nut (Governor Control Lever)
11 BS-691119 1 Bolt (Governor Control Lever)
12 BS-298090 1 S  Fuel Filter
13 BS-691050 1 S  Fuel Line (Cutto Required Length)
14  BS-95162 1 S Hose Clamp
15 BS-691064 1 S  Alternator
16 BS-399916 1 Alternator Wire
17 BS-691183 1 S  Screw (Alternator)
18 BS-495859 1 S  Magneto Armature
19 BS-692424 1 Sparkplug Terminal
20 BS-691061 1 Screw (Magneto Armature)
21  BS-691840 1 /P Choke Link
22 BS-691841 1 /P Mechanical Governor Link
23 BS-691842 1 /P Governor Link Spring
24  BS-496415 1 Dipstick/Tube Assembly
25 BS-692014 1 /P Dipstick
26 BS-691398 1 Dipstick Tube
27 BS-691870 1 /P Dipstick/Tube Seal
28 BS-691002 1 /P Screw (Dipstick Tube)
29 BS-281370 1 S  Dipstick Tube Seal
30 BS-499613 1 Oil Pump Cover
31 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
32 BS-499054 1 S  Oil Pump
33 BS-691033 1 Screw (Oil Pump Cover)
34 BS-496744 1 Oll Filter Adapter
35 BS-691317 1 Oil Adapter Gasket
36 BS-691118 1 Screw (OIl Filter Adapter)
37 BS-492932 1 S  Oil Filter
38 BS-691185 1 S  Regulator
39 BS-692598 1 Screw (Mounting Bracket)
40 BS-694475 1 Mounting Bracket
41  BS-496894 1 S  Air Cleaner Cartridge Filter
42  BS-692129 1 Screw (Air Cleaner Base)
43 BS-691668 1 /P Air Cleaner Knob
44  BS-692502 1 Air Cleaner Cover
45  BS-692297 1 /P Air Cleaner Stud Seal
46  BS-272403 1 S  Pre-Cleaner Filter
47  BS-693686 1 S  Air Cleaner Base
48 BS-690703 1 /P Screw (Carburetor Shield)
49  BS-690678 1 Carburetor Shield
50 BS-691917 1 /P O-Ring Seal (Air Cleaner Base)
51 BS-693675 1 Screw (Cable Clamp)
52 BS-690958 1 Nut (Air Cleaner Base)
53

BS-690191 WWW. my.mov\lierﬁawgtﬁémaul Kit



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Engine Accessories

Page 16 of 34

Ref#  Part Number Qty S/P/F  Description

54  BS-692137 1 /P Intake Gasket

55 BS-691636 1 /P Screw (Throttle Valve)

56 BS-690525 1 /P Float Hinge Pin

57 BS-690577 1 /P Inlet Seat (Gravity Feed)
BS-691780 1 /P Inlet Seat (Pump Feed)

58 BS-231855 1 S  Float Needle Valve

59 BS-692408 1 /P Main Jet (Standard)
BS-692411 1 /P Main Jet (High Altitude)

60 BS-695005 1 Welch Plug

61 BS-690602 1 Throttle Shaft Bushing

62 BS-692255 1 /P Sealing Washer

63 BS-281165 1 S  Float Bowl Gasket

64 BS-691636 1 /P Screw (Choke Valve)

65 BS-690801 1 Spring/Seal Assy (LMT 155, 156)

66 BS-690802 1 /P Spring/Seal Assy (LMT 153, 154)

67 BS-691326 1 /P Throttle Shaft Seal

68 BS-692412 1 /P Carburetor Nozzle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 34

1170 S/N 11010H - 1H311H

Flywheel & Blower

°p

o L .
\nm‘\ TR
/L NN N
_h / \n\ ,V,N/,VA AN
] o \ / / £\ //
] . /
el o |\

L AN\
/ 2\
© //// u,/ \\ \\\ /// /l//
@\ w4 NN
/ﬁnuumlmu_ AA/ \\ \\ -
///V.\\ \\ /
/ /
/\ / \\ /
. Yy
N/ /
™ /I / \\
I Allu..ll'.ll.lll
A
, !
=y
..... \ / \V 7
ﬂummmum;:\
/ umwwmﬁ-uwy
——
&g
u
.nu_,
MJ
. (o 6
R

=
-~

&)

o PSR
%Na“/ \\ N N\
N\ / \ N\ \
y \ PERAN // \ /.
N ngn / = \\ \\ 7 / \ / \
- //V/ / / /
AW, {
\ |- \
Y {
N\ @ \\
/lllw;/ \
- N\ N
~ 1\,y_I IIIII Mx_ ///!;/ A\ /// ~ MH\J_
P —, ~\ v , ° -u._
v \\ 1 TN N \ / mww:
\ 2 o // // / \ \ ]
S 8N
s/ u\vwmv o
S
v \ kw\
mnun &
Vs &
o= o
4
v ;m nJ
.,_o VB
o~ wmqu
N
R
@ | -
__an AIMH& s/ V ,A,,.n. \H\i/ Mﬂmmm;
7 AN _ / s
fy" nuﬂwuw)) = / A Vw \ mw
A ﬁ“ ; ,mnyv m_v Ey ™ \ v_ vﬂm w
A LI g / ﬂi / -
o= TS S AN
£ W W e
Y/ s

oF N\ v

™~ f./ixkxxaabm

\mh.u

,\Q v w
Kr\ (4]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Flywheel & Blower

Page 18 of 34

Ref#  Part Number Qty S/P/F  Description
1 BS-691674 1 /P Screw (Rotating Screen)
2 BS-494439 1 /P Rotating Screen
3 BS-691500 1 /P Spacer
4  BS-490324 1 Starter Drive Cover
5 BS-691002 1 /P Screw (Starter Drive Cover)
6 BS-694997 1 Emissions Label
7 BS-690494 1 Mounting Bracket
8 BS-690497 1 /P Blower Housing
9 BS-690960 1 S  Screw (Blower Housing)
10 BS-690661 1 /P Screw (Flywheel Guard)
11 BS-690456 1 Flywheel Guard
12 BS-690493 1 /P Mounting Bracket
13 BS-692127 1 Screw (Mounting Bracket)
14  BS-691658 1 /P Screw (Crankshaft Extension)
15 BS-690582 1 Washer (Flywheel)
16 BS-691058 1 Screw (Fan Retainer)
17 BS-690452 1 /P Fan Retainer
18 BS-691927 1 S  Flywheel Fan
19 BS-690968 1 /P Valve Seal
20 BS-693556 1 /P Flywheel
21 BS-691265 1 /P Retaining Ring
22 BS-693713 1 Pinion Gear
23  BS-690192 1 S  Carburetor Gasket Set
24  BS-692137 1 /P Intake Gasket
25 BS-281165 1 S  Float Bowl Gasket
26 BS-692255 1 /P Sealing Washer
27 BS-690960 1 S  Screw (Blower Housing Cover)
28 BS-692679 1 Blower Housing Cover
29 BS-690365 1 Screw (Blower Housing Cover)
30 BS-690190 1 S  Valve Gasket Set
31 BS-692410 1 S  Cylinder Head Gasket
32 BS-692138 1 O-Ring Seal (Intake Manifold)
33  BS-272475 1 S  Rocker Cover Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 34

1170 S/N 11010H - 1H311H

Labels

L

= 5 [N

TS

11K

ol

o

T —

w ,___,
2 jued

.M.
1
"= _--—

R

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H Page 20 of 34
Labels
Ref#  Part Number Qty S/P/F  Description
777S30291  777S30291 1 LABEL - FLOORBOARD WAR
777120884 777120884 1 On Right Side Of Dash
777D03283  777D03283 1 LABEL-REFLECTIVE
777D03280  777D03280 1 LABEL-RH SIDE PANEL
777D03281  777D03281 1 LABEL-LH SIDE PANEL
777D04790  777D04790 1 On Rear Fender
777D04977  777D04977 1 On Engine
777D01782  777D01782 1 /P LABEL-MADE IN USA
777D03284  777D03284 1 LABEL-SD PNL 1170
777X40200  777X40200 1 LABEL-LH LIGHT RFLCT
7T77X40199  777X40199 1 LABEL-RH LIGHT RFLCT

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 34

1170 S/N 11010H - 1H311H

Lift Assembly / Seat / Fender

(4]
\
/
/
A
AN
T Qo
N\ R
/ @y € N\
/”/WAM“\& /n./ : [¢
.v.
mmMi‘M-‘;,\
iz
/ -
/ \
\
\
|
_ O e /
SRR £
// \n/ // // // / / / \N/ \
AN N /% ,/
’ o Il.... -l ..I.‘
\“\\ / / . ,., \A/v ,,/ " F ,
Py /A BN . wlée .,
Y Oy ﬂ_\ yﬁ \ \mmw _ - 7 ,
— \.\nnnmwmm . “ “uiv r.im P \
\Vmunmun"u\ Eaii -y/-@v!,VM - xv\ x - v..wq o\
Wk 0 91;'. S &u NT,,\ - T ax/ \wmm W SRS .
\ ANV A Y P \ ,
N\ J VAN
N A NN A, (e S\
) y /A , )
Ly N 7\ /A
\\\\:‘«\ N A/
LSS S / \// \
YAy / / y / \
ey A N \
: I 0 D awav—c uw
«t <t .Aw g ¢ <t
\\ / /
EN e i
- / /
/ \ / \
o+ oy _w,./,,,! ,wu o

e O\ 2&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Lift Assembly / Seat / Fender

Page 22 of 34

Ref#  Part Number Qty S/P/F  Description

1 747-1130 1 S  Deck Stabilizer Rod

2 683-0197 1 S  Lift Shaft Assembly

3  4711-0332 1 Clevis Pin, .5 x .78

4  712-0206 1 S  Hex Nut, 1/2-13

5 712-0431 1 S Flange Lock Nut, 3/8-16

6  712-3004A 1 /P Flange Lock Nut, 5/16-18

7  712-3083 1 /P Hex Nut, 1/2-13

8 714-0104 1 S Internal Cotter Pin

9 714-0145 1 S Internal Cotter Pin
10 716-0106 1 /P E-ring
11  720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13  732-1027 1 Extension Spring, .872 x 3.4
14 736-0275 1 S  Flat Washer, 5/16
15  736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18  738-0138A 1 /P Hex Cap Screw, 5/16-18 x .62
19 738-0143 1 /P Shoulder Screw, 3/8-16
20 741-0225 1 S  Hex Flange Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111 1 S Lift Handle
24  756-1154 1 Roller Pulley
25  783-0678A 1 S  Arm Lift
26  783-0720A 1 S  Deck Stabilizer Bracket
27  710-0260A 1 /P Carriage Bolt, 5/16 x .62
28  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
29  710-0895 1 Self-tapping Screw, 1/4-15 x .75
30 731-1990 1 Lift Lever Cover
31 731-2104A 1 S  Shift Lever Cover wl Cup Holder
32 736-3078 1 /P Flat Washer, .349 x 1.0 x .063
33  783-0677 1 S  Lift Adjustment Bracket
34  783-1279 1 /P Fender
35 783-0715A 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285,114-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment Lever
48  783-0753 1 Seat Adjustment Selector
49  757-0380 1 S  Medium Back Seat, Black
50  735-0656 1 RH Foot Pad
51  735-0657 1 LH Foot Pad

726-3046 1 Foot Pad Clips (Not Shown)

52 714-0111

WWW. mymovx?erﬁ%\letﬁ"com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H Page 23 of 34
Lift Assembly / Seat / Fender

Ref#  Part Number Qty S/P/F  Description
53  731-0511 1 /[P Trim Strip
54  783-0209 1 S  Seat Lift Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 34

1170 S/N 11010H - 1H311H

é __.\M

/,A

.Hu&&v\\\ Wn \/

/ (0] [le2]
/ a0

/Q \/
) N Py _
.,vﬁ .W/W a

\g\

Tl

I
H
i
-

1

.. N REEL
m / ) /
\‘A\ NN
] 7 + 2
\.
\"_. / /, Avw \ /,6
A ,[\ \ \ \ =
\ ‘\ﬂ!ﬂll}j Z \\ \ \
\\ T \\ //
\ \ / .3 _,_\ \W\
i B
7 \
N IIIII \N ..\ M
..-_“““ ¢ \\\.\ww\ >
& / 7
w Y/ / “\ T e TN ©
..||......mu\ // /N A /@/ \ SV >
i/ \ /™ \
\\ .wn\\ / /A o - ' N o 10
P / \\ ..\\ y \ vm_. 7“/ mm_,/ N mm,, / 3./ 3/ 3/
2 /s L 1 \ , , .
© ¢ = ._\..u\ TI / ../||| / _— =D - .l.uwmu_ [ e \AT \ /’ /’ /
o / X \ \ \ T R ) e
A AN 'R A = — - {00 =
3 SN AN N // _Jy NN ( )
m me \\ VA\ A( \ BLTM \ V.NNJ‘W/ s _nm_'.nnﬁno . // \\“anmv 4
Q ; ¢ . P
..AM.V.VJ , ! _MW \\“Aﬂ mmv.n o MIHva.MY\ W / . / & W . V .'.Nv y ”Mﬂﬂ! . waw - ey
& a4 Am . .\ »“ AN \
= 2R G W/ NS \
5 N >y AR
o v N \\.\ W A o
= \ / \ \ ! ﬁ/“/ // -
S \ /1 /) AN
= g ) /] / N\ /”
3 \\\ 7 / /ﬂ/ /”,
NN
a /”/ )

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Power Take Off System & Battery

Page 25 of 34

Ref#  Part Number Qty S/P/F  Description
1 683-0450 1 /P Engagement Plate Assembly
2 710-0520 1 /P Hex Cap Screw, 3/8-16 x 1.5
3 710-0831 1 Hex Cap Screw, 3/8-16 x 5.5
4  710-1238 1 /P Hex Head Washer Screw, 5/16-18 x .875
5 710-3144 1 /P Hex Cap Screw, 3/8-16 x 2.0
6 712-0229 1 Push Nut, 3/8
7  712-0431 1 S Flange Lock Nut, 3/8-16
8 712-3004A 1 /P Flange Lock Nut, 5/16-18
9 712-3017 1 S  Hex Nut, 3/8-16
10 714-0470 1 S  Cotter Pin, 1/8 x 1.25
11  732-0384 1 S  Extension Spring, .62 x 6.12
12 732-0991A 1 /P Belt Guard
13  736-0140 1 S  Flat Washer, .385 x .62 x .063
14  736-3010 1 /P Flat Washer, .407 x .812 x .135
15  738-0372 1 S  Shoulder Spacer, .380
16  748-0415A 1 S  Spacer, 3/8 x1.54
17  756-0627B 1 S Idler Pulley, 3.5
18 756-1208 1 Idler Pulley, 4.0
19 783-0891B 1 Deck Stop
20 683-0297 1 S Idler Bracket Assembly
21  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
22  712-3010 1 S  Hex Nut, 5/16-18
23  732-0978 1 Extension Spring, .62 x 5.62
24 738-3056 1 S  Shoulder Screw, 1/2 x 2.5
25  710-3025 1 /P Hex Cap Screw, 5/16-18 x .625
26  783-1003 1 S  Electric Clutch Anti-rotation Bracket
27  783-0653D 1 S  Steering Support Bracket
?28 683-0314 1 Frame Assembly
29 717-1708 1 S  Electric PTO Clutch
30 754-0497 1 S PTO Belt (Model 1170)
31 754-0474 1 S PTO Belt (Model 1180)
32  710-0859 1 /P Hex Cap Screw, 3/8-16 x 2.5
33  738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
34 736-0171 1 S  Lock Washer, 7/16
35 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
36 710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
37  732-3080 1 S  Compression Spring, 1.28 x 3.5
38 723-0444 1 Battery Strap
39 725-1426 1 S  Solenoid, 12-Volt, 100 Amp
40  710-0599 1 /P Self Tapping Screw, 1/4-20 x.5
41  736-0222 1 S  Lock Washer, 1/4
42  683-0304 1 S  Lower Frame Assembly
43  725-1706 1 S  12-volt Battery, 270 CCA
44  738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
45  736-0407 1 Bell Washer, .45 x 1.0 x .062
46  712-0459 1 /P Flange Lock Nut, 7/16-20
47  783-1031A 1 Hitch Plate
48  710-0703 1 /P Hex Cap Screw, 1/4-20 x .75
49  712-0271 1 /P Hex Sems Nut, 1/4-20
50 712-3087 1 /P Wing Nut, 1/4-20
51  738-1132 1 Shoulder Screw, 1/4-20, .25 x .15

WWW.mymowerparts.com



Page 26 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
1170 S/N 11010H - 1H311H
ission

Single Speed Transm

A--.---..._.--.---..-.-----.J,
X ,/ 2] \
\ ,/, \ \\ "
,/,/ \Avu jd / A
o ¢0 N - N /
bl | AHW MuH\ ™, v ' “ - N
G2 ,mm WQAWWW v 2/ AN /A// & ™ . A awwmmw_/ N4
= / &= & jw \ FoN u;y NEARR RN o/ 2 N\ ;mmynywwﬁwv
/ 722\ 3 L
/ AY: # N A\ A\ ,/ / N\ AN / ™ AARNN m/ \_w | \uw M uwy/
¥ - - MMWW ‘“WMA "\ \ NN N N \ wy, / - ¥ \\ // A\ ﬂ”xa ) AA ,quu_my;
. ) e AN Y AP IO \ Ay 4 ‘ O YRR ¢ 2
) = .-g_nunm“mu..mmgw.v m =B e mmmmwmﬁmiw é, A /Mv
== VY7 73 /. e e Aﬂwm NN ) )
— ; AR
Gnuun”n,v - A\Axmmmw,w mmmxwm\mm \w,, . \"w“ \\\ vmmmmmmvw/ mwmi m m
N N SSRY Y
B\ N\ v\ N St
nwununwuuuu /1_ S __L, uwwzmwﬁ ﬁﬂw, y v\ o \ y ﬁL/A \
o /(WJ( /””/W ”m/ ;V\mw.. \ // //
@ ///M@wau/ AN \\ \ N
u X , 0o NN
O - — - - -y v/ : v Y >
X .4 \ e
\ = e VA
N (@ /) "
\ 'R \NMWWWW ol \
© K ¢ \M . .
& / m% m
/ FA r@mv/ ,
SN \
\\ \\ N b N
g @ A :
) . — .-
4,.,
//
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Single Speed Transmission

Page 27 of 34

Ref#  Part Number Qty S/P/F  Description
1 716-0231 1 S E-ring, .75
2 721-0338 1 S Seal,.75x1.0x.125
3 711-1431 1 Drive Shaft
4 741-0340 1 S Sleeve Bearing, .75x.1.0x 1.0
5 736-0495 1 S  Thrust Washer, 1.0 x .632 x .0
6 717-1362 1 S  42-tooth Bevel Gear
7  717-1363 1 S  42-tooth Bevel Gear
8 750-1234 1 Spacer, .633 x 1.0 x .513
9 718-0228 1 Clutch Collar
10  741-0525 1 S Needle Bearing, .625 x .875
11  719-0394 1 Lower Housing
12 1 UNKNOWN
?12A  736-0336 1 S  Flat Washer, 5/8 x 1.0 x .030"
?12B  736-0337 1 S  Flat Washer, 5/8 x 1.0 x .040"
?12C  736-0349 1 S  Flat Washer, 5/8 x 1.0 x .020"
13  736-0519 1 S  Flat Washer, .70 x 1.125 x .031
14  741-0336 1 S  Flange Bearing, 5/8 x 3/4 x 3/4
15  741-0337 1 S  Flange Bearing, 5/8 x 3/4 x 15/16
?16  750-1238 1 Spacer, .635 x 1.0 x .27
17 611-0133 1 Detent Shaft Assembly
18 618-0424 1 S Differential Assembly
19 661-0006 1 S  Brake Assembly
20 710-1325 1 /P Self-tapping Screw, 1/4-20 x 1.625
21  710-1206 1 /P Self-tapping Screw, 1/4-20 x 2.375
22  717-0678 1 S  Brake Pad
23  732-0863 1 S  Compression Spring
24  741-0862 1 /P Detent Ball
25 761-0202 1 Brake Disc
26  711-1430 1 Input Shaft
27  716-0108 1 S Retaining Ring, .437
28  717-1464 1 14-tooth Bevel Pinion
29  719-0391A 1 S  Upper Housing
30 736-0723 1 S  Thrust Washer, .635 x 1.25 x .042
618-0551 1 S  Trans Complete

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 34

1170 S/N 11010H - 1H311H

Starter & Carburetor

0 :
0] 0 8)
— Anm, iy ]
o @t B
T le
ud
o
0N -
- :
@f ol &
VA £l w” s
o ® - o
! : 2
-
e /f”n“\\ ‘[
m_w 8 e
i A
b e RN it
: b 17 RN
- o L 5 N\
1 N 5 78\
- .\M\J ) 3 / //,
~ A/nwwwx 10 | i
= ™ AN i/ \% Wv
) N/ |
A, Fn\W\ g 1mm_
._m\nu, -
@
R o o
@) N A%
i - TR ' m )
ul fﬂ.l*ﬂmW/ L ! mmM\ C.AHMW
I 4 i i L
WiV e 5
N Ry
g Qm_, - N
— o J “ﬂ” ~
©
%w <Jp=xD
, o™
- (8]
oy %mw
,C Pz () i
ﬂ\)/ uy
a g y D
_wwxv @ Neh_. 0Ty
& wunuuw I
™

- )|

WWHHHH

R,

o i
™

\M @ ‘v/v
Y o
mm Lv ®
oo
.w\\ /#{ b
AN V\WMWM m». ™
N/
MMMA\ Ak
— mvfm mmﬂmm.w n/n [32]
] /mw me“\ o
AT
P a8
\\\ \\&%\1 @ \
=Y 23
Aﬂw mwnwmA. & |\‘.mum
_..,nwll W &
) . e
. AL v
é%,\rm.
e @
AMWW 738
~ Dy ™ \JW
- ,uw\w
N S
=E .
=,
(%
Ly
@
o
)
T ™
(4] [

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 11010H - 1H311H
Starter & Carburetor

Page 29 of 34

Ref#  Part Number Qty S/P/F  Description
1 BS-695412 1 Carb (choke-a-matic and manual choke)
2 BS-695421 1 Throttle Shaft Kit
3 BS-695418 1 Throttle Valve
4 BS-690718 1 Screw (Throttle Valve)
5 BS-690998 1 Throttle Shaft Seal
6 BS-695420 1 Choke Shaft Kit
7 BS-695419 1 Choke Valve
8 BS-690718 1 Screw (Choke Valve)
9 BS-695414 1 Choke/Throttle Shaft Seal
10 BS-692137 1 /P Intake Gasket
11 BS-694914 1 Carburetor Float
12 BS-694918 1 Float Hinge Pin
13  BS-695408 1 Idle Speed Kit
14  BS-695409 1 Choke Return Spring
15 BS-690727 1 /P Welch Plug
16 BS-695415 1 Main Jet
BS-695416 1 Main Jet (High Altitude)
17 BS-695417 1 Float Bowl
18 BS-695426 1 Float Bowl Gasket
19 BS-695410 1 Sealing Washer
20 BS-695407 1 Float Bowl Screw
21 BS-695425 1 Idle Mixture Kit
22 BS-695424 1 S  Float Needle Valve
23  BS-695423 1 S  Fuel Solenoid
24 BS-693551 1 /P Starter Motor
25 BS-693699 1 Starter Drive
26 BS-691265 1 /P Retaining Ring
27 BS-693713 1 Pinion Gear
28 BS-692024 1 /P Drive Clutch
29 BS-690323 1 Bolt (Starter Motor)
30 BS-691286 1 /P End Cap
31 BS-691293 1 /P Brush Retainer
32 BS-497608 1 /P Brush Set
33 BS-693167 1 Nut (Brush Retainer)
34 BS-691427 1 Starter Housing
35 BS-692034 1 /P Starter Armature
36 BS-691429 1 /P Drive Cap
37 BS-691261 1 Washer (Starter Cable)
38 BS-691029 1 Nut (Brush Retainer)
39 BS-690372 1 S  Screw (Drive Cap)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 34

1170 S/N 11010H - 1H311H

Steering Assembly & Lower Frame

&
/
Nen /
NN /
& 7NN ( AL -
A / \ LR mm — ﬂ
\ / \ S
N g AT
8/ MMWW
/ w =
\ ;
1
an” MM/ .)wﬂ o
A , \ \\
© / / \ \ \ ) (N
\, / / ‘1..?_
\ \ WA V \ \ -
\ \\ " % \ .
, \ ..n. /D -,
. o7 .I....... ;uv.@.nu . \ , @
2 i% e .., o SN SN N NS @
/ > uwam ..V,V,o .y@mg@ ® by /[ of - N 19 ,@ma mw W
/I \.\\\nnnnnn\\.\.\\\ /_ Mm »LJV \/ / v . o) . ‘v\ 52] o) mw Ww ul \\,flmw_y MM“
e o N € A\
= ) 85/ \ D)) )/
- s ,L VAT TN (=, /
8 \._2\ A N/
/_r, iy ; \ \RA 1i o \:mv.x
/ m W ..i“N / % O\ /g
V - % . > \ ’ nqvvg
v w U \ 2 ..amx
535 / \ N\ e /
\y“ .\._am nnuanmv // / i 7.\
ok
/Humﬁw\\\\\i
v__.. \Jw /
o /AT
! el
,mﬁue_\““x \“ -
v \\ _\{
7 /
.‘ T!.}..J

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Steering Assembly & Lower Frame

Page 31 of 34

Ref#  Part Number Qty S/P/F  Description
1 683-0304 1 S  Lower Frame Assembly
2  710-0604A 1 /P Self-tapping Screw, 16-18 x .625
3  783-0726A 1 S  RH Pivot Support Bracket
4  783-0727 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7  711-1408 1 RH Drag Link
8 711-1409A 1 /P LH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S  Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14  717-1550C 1 S  Steering Gear, 11/90 Ratio
15 717-1554 1 Steering Pinion Gear
16 723-0448A 1 S Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19  738-1001A 1 /P Steering Shaft, .625 OD x 24.4
20 741-0475 1 S Plastic Bushing, .38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  738-0372 1 S  Shoulder Spacer, .38 ID
23  731-2295 1 S  Soft Touch Steering Wheel
24  731-2296 1 Steering Wheel Cap
25 638-0019 1 S  LH Axle Assembly, .625 Diameter
26  638-0020 1 S RH Axle Assembly, .625 Diameter
27  719-0399B 1 /P Cast Iron Pivot Bar w/ Fittings, .625
28  712-0431 1 S Flange Lock Nut, 3/8-16
29  714-0470 1 S  Cotter Pin
30 726-0214 1 /P Push Cap, .625
31 736-0162 1 /P Flat Washer, .64 x 1.0 x .12
32 736-0187 1 /P Flat Washer, .64 x 1.24 x .06
33  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
34 738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
35 710-0643 1 /P HexBolt, 5/16-18 X 1
36 634-0115 1 Wheel Assembly Complete, 15 x 6 x 6
634-0051 1 S Rim Only w/ Ball Bearing
734-0255 1 S AirValve (Not Shown)
734-1731 1 Tire Only, Square Shoulder
37  731-2290A 1 /P Hub Cap
38  783-0653D 1 S  Steering Support Bracket
39 738-0143 1 /P Shoulder Screw, 3/8-16
40 736-0331 1 /P Bell Washer, .39 x 1.13 x .062
41  710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75
42  736-0242 1 /P Bell Washer, .34 x .872

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 34

1170 S/N 11010H - 1H311H

Tractor Body / Fuel Tank / Hood / Electrical

\

7R B

mm o P
\ <, e
// // \MVXMM
\,
\
/\wﬂ", R / !ma
\mm” ,””W// /, // /.A M\tvwwmi: I~
70 L AR {
U Ay \‘“w_/, N\ /
/ VIRE) \\X
/m @“““\ Va \w“““m\; /,,, A\
”W““““mm\ Amrrnt\\n\\ \\mm\\\“&m\v . //v .
WA " JHSTT N AN
- A%ym ~ \ m mwvv // 2) |
AN N\RVYZ ,, |
) _\/%”/ X m\ &m@mm - /
o
\n v \ /M%,A\““\ \ ,
WN\. N //WMM/ \MW Wyvv,_“_.
I T IT LT o iy Rt el Y
7 Y 7,
& \,\M : m : % Q\\ wannmv e
g =) Q) S/
/o VN 7V " 2 /
“m”\ \m/(\ //”r\ \_ \W,,, A va /. 4/ \ \\
<+ A/AW(\A \“\/ / \ £ AN A@ \f y / / ‘,\.\
™~ /// /4 // // N // w m!. ] \“\,x " ,. V
, . //// N/,, \A\ //v i.“ ll/_ /_ .,. O\ A,\W \\)W “%W/mw .»/ ﬁm mm o
) LN oy
B iaa
I Sy \\ /4
1\“nmmmm\\\\ u\n\\/; n .k\ A \Ww ,“\\\N\“xwx /
' J \ﬂ / V4 \WW\ \W\\
IR N, \\ K on \“m\\\ \Nmm\\\m“\
) ¢ o v o ‘ ’ A LNy 7 \W\mmn\\\\\
AR / NN b~
/ s \ \ x\ \“\ \\ / . ' \mmmw\ = \\““\
\/ /, /M \n..-.. el iy .m/ L ) / ” \\ v““\ e i
\ N, A \
/v P \ul \\ //
m\A ‘ ! /
;A“\ﬁmw / \ \ao
2 Lom'vwv v\ \\ﬁ " A
el B\ N\ L.J {HJ /S
RN \
//mu 0 \ /ww\.@\ A A \
V/ NN <5 mmmw) / W ) m\ 77y 4 \%umw \mw / /y N
m\l \\.\... PN % .V [} o/
\ x /wwwwmw yn\ N m‘N \\ \WWJN,/ o
W A e 1N,
S 4 &7

ya:
"

—_— e e

o N e e o o e e e e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H
Tractor Body / Fuel Tank / Hood / Electrical

Page 33 of 34

Ref#  Part Number Qty S/P/F  Description
1 683-0195 1 Bracket Assembly (8-style)
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
3 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
4  710-0924 1 /P Phillips Pan Screw, 1/4-20 x .75
5 710-1017 1 /P Truss Phillips Screw, 1/4-20 x .625
6 710-1268 1 /P Screw, #10-16 x .375
7  710-0376 1 /P Hex Cap Screw, 5/16-18 x 1.0
8 712-0271 1 /P Hex Sems Nut, 1/4-20
9 712-0292 1 /P U-type Speed Nut, 1/4-20
10 712-0431 1 S Flange Lock Nut, 3/8-16
11 726-0211 1 S  U-nut, 5/16-18
12 726-0293 1 Retainer Nut, 3/8
13  731-1854A 1 S  Headlight Lens (8-style)
14  735-0126 1 S  Rubber Washer, .87 x .33
15  736-0105 1 /P Bell Washer, .401 x .87 x .063
16  746-1085 1 S  Choke Knob/Cable
17  783-0475A 1 /P LH Side Panel (8-style)
18 783-0476B 1 RH Side Panel (8-style)
19  783-0477A 1 /P Grill (8-style)
20 783-0478A 1 S  Hood (8-style)
21  783-1309 1 S  Hood Hinge Bracket
22  783-0553A 1 S  Hood Support Bracket
23  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
24  751-0603 1 S  Fuel Cap
25 751-0658B 1 Fuel Tank
26  710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
27  710-0895 1 Self-tapping Screw, 1/4-15 x .75
28 710-3217 1 /P Truss Phillips Screw, #8-32 x .375
29 712-0142 1 /P Hex Nut, #8-32
30 731-1857 1 Throttle Control Knob
31 731-2225 1 S  Dash Panel, 8-style
32 731-2226 1 Cruise Control Button
33  731-2227 1 Parking Brake Button
34  736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
35 747-1196 1 Brake/Cruise Pivot Rod
36  749-1087A 1 S  Dash Support Tube
37 747-1184 1 Heat Shield Support Rod
38  731-2247A 1 /P Heat Shield (Model 1180)
~NA 1 Heat Shield (Model 1170
?39  726-3046 1 /P Ratchet Clip
40  725-1752 1 S  Electric PTO Switch
41  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
42  736-3078 1 /P Flat Washer, .349 x 1.0 x .063
43  710-1238 1 /P Screw, 5/16-18 x .875 (Grade 5)
44  712-3004A 1 /P Hex Nut, 5/16-18
45  747-1215A 1 Hood Latch (8-style)
46  712-0272 1 /P Hex Sems Nut, #10-32
47  710-0473 1 /P Machine Screw, #10-24
48  625-0051 1 S  Headlight Assembly
49  710-0896 1 /P Hex Index Washer Screw, 1/4-14 x .0625
50 735-0199A 1 S Rubber Bumper
51  725-1745 1 Ignition Key w/ plastic cover
725-1744

WWW. mymov?erﬁm%ﬂ@waﬂ'c cover



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1I1010H - 1H311H Page 34 of 34
Tractor Body / Fuel Tank / Hood / Electrical

Ref#  Part Number Qty S/P/F  Description
52  725-1741 1 S  Ignition Switch
53  725-1976 1 S  Systems Indicator Monitor
629-0469A 1 S  Headlight Wire Harness (Not Shown)
629-1071 1 S  Tractor Wire Harness (Not Shown)

WWW.mymowerparts.com



